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"3ABO/[ICKON CEPTUDUKAT KAYECTBA Ne

MILL'S QUALITY CERTIFICATE Ne 25.05.04

71375

CeunaeTensCcTBO O NPUEMOYHBIX UCMIBITAHUNAX

Inspection certificate EN 10204/3.1.B:

KoxTpakT Ne 2000-207/1ncT- 3asoackoit 3aka3 Ne 4175
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3aKkasuuk: Kopnopauus.'UuaycrpuansHoit Cowos [oxnbacca ' (MCL)
ana coupmel "dydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaronNe  geoeognn LOT 3
RW-car Ne
HaumeHosaHue Tosapa: ropAYeKaTaHbil CTaNbHOW NUCT C CraHaapr:
oBpe3HbIMY KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/A6M
apka ctanu
Grade of steel ASTM A36 nnockocTHocTb 1/2 ASTM AG/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%
CocTosHue nocrasku: ropsvexkaTaHbiit ‘ 7]
Delivery condition: hot-rolled

Ne Homepa Homepa PasmMepbl, MM KonuvecTtso TeopeTudeckui

nosuy. | nnasok napTuia Dimensions, mm TOBapA, BeC,TH
Tonwwuha WwnpuHa OnunHa wr/mect Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn

18 1485 6999 T 19.05 1829 6096 4. 6,668

18 1485 7013 19.05 1829 6096 24 . 40,008

18 8292-1 7022 -19.05 | 1829 6096 1. 1,667

21 2485 7006 254 5| 2438 6096 3 8,889

19 01901 7023 19.05 2438 6096 -1 2,223

21 01899 7000 25.4 2438 6096 2,963

LR
Total quantity (pcs): 34 Total theoretical weight (tn) . 62,418
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Beinnasxa :

MapTeHOBCKUA cnocob npoussoacrea.

3asoackoit cepTudukaT kavecTsa Ne

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne e 11375
Homep Xumuueckuis cocras, % Chemical composition, %
nnasKw CIM SIS TPTcr] NTcu AlL] N V ITMo[ TiJAsI Nb ] B
Cast Ne X 100 -X 1000 X 100 ' X 1000
01899 17 89 23 29 8 3 3 4 5 8 <8 <20 5 5 <8 2.1
01901 16 90 23 40 16 5 3 2 5 8 <8 <20 5 5 <8 2.8
1485 18 80 24 26 9 6 4 7 16 8 <8 <20 5 5 <8 22
2485 18 82 21 39 11 5 4 9 5 8 <8 <20 5 6 <8 24
8292-1 14 80 24 32 10 5 5 8 5 8 <8 <20 5 5 <8 26
PE3YNbTATbI  UCMbLITAHUNA TEST RESULTS
Hcnbitanne Ha paCTAXEHHE W YAAPHBIA arnG Tensile and impact test -
Paamepol 1=(j) OHeprua yaapa KU
obpasya Ot6op obpasua Tem- | Npe- | Mpe- | OmHoc.| Cyme- Impact energy
nepa- | aen aen Hue [2=(j/sm?) YAapHas Baskoctb KCU Waru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npou- | Henue 3=(%)  Bonokuuctas cocrasnsiowian
uenei- | vectn | Hoctu Fibrous appearance
TonuwM- { wupu- | Mecro,| Han- | Mono- | Tanui 4= L:fg#:::b
Ha Ha paene | xeHne ’ Yield | Ten- | Elon- | Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion | pera- ngth | o=200( of
mm ture Reh Rm, |Lo*=50] area z
@ c’ Mpa | Mpa % % 3HaueHun Values
1 2 3 In
6999 18.05} 40 T +20 | 322 | 459 | 24.0
19.05| 40 T +20 | 326 | 480 | 245
7013 18.05| 40 T +20 | 328 | 466 | 27.0
18.05| 40 T [ +20 | 323 | 475 | 26.0
7022 18.05| 40 T +20 | 303 | 482 | 26.0
19.05{ 40 T +20 | 325 | 486 | 25.0
7006 2125 T ) +20 | 366 | 462.]|28.0*
125 T +20 | 383 | 462 | 26.0*
7023 18.051 40 T +20 | 333 | 490 | 27.0
19.05| 40 T +20 | 324 | 488 | 26.0
7000 125 T +20 | 353 | 466 | 28.0*
2125 T +20 | 348 | 451 | 26.0*
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